
 1 



 2 

 
 



 3 



 4 

FORM-I 
 

 

for 

 

 

PROPOSED EBDC FUNGICIDES, HERBICIDES, SPECIALTY 

CHEMICALS, SYNTHESIS TECHNICAL PRODUCTS AND 

FORMULATIONS (SOLID / LIQUID) PLANT  

(EC AMENDMENT CASE) 
 

of 

 

M/s. INDOFIL INDUSTRIES LTD. (DAHEJ UNIT No. 3) 
Plot No: D-2/CH-12, GIDC Industrial Estate, Dahej-II, 

Taluka: Vagra, District: Bharuch-392130 (Gujarat) 

NABL Accredited Testing Laboratory

ISO 9001:2008 Certified Company

Aqua-Air Environmental Engineers P. Ltd.

403, Centre Point, Nr. Kadiwala School, Ring 

Road, Surat - 395002

Prepared By:

NABL Accredited Testing Laboratory

ISO 9001:2008 Certified Company

Aqua-Air Environmental Engineers P. Ltd.

403, Centre Point, Nr. Kadiwala School, Ring 
[...]
Catalyst to produce the Oxirane. The solvent DMS is distilled and the product is dissolved in EDC and is 

filtered to remove all the solid impurities. The organic is washed with water and the aqueous is separated 

out. The organic is taken for distillation to recover solvent and the product Oxirane is taken for second step. 

The oxirane is dissolved in DMF solvent and is reacted with Triazole in presence of K2CO3. The mass after 

reaction is filtered to remove the solid particles and distilled to recover solvent and the product is distilled 

under high vacuum to get pure product. 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



 82 

24. Spirodiclofen: 

Manufacturing Process 

Spirodiclofen is manufactured in 2 step process. In the first step, 1-hydroxycyclohexane carboxylate (HCC) is 

reacted with 2 ,4-dichlorophenylacetyl chloride (DCP C) in presence of acid scavenger. After the reaction, 

the mass is heated in presence of alkali to get a cyclaised product, 3-(2,4-dichlorophenyl)-4-hydroxy-1 - 

oxaspiro[4. 5]decan-2-one (DPHD).In the second step, DPHD is reacted with 2,2-dim ethylbutanoyl chloride 

in presence of base to produce the product Spirodiclofen. 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



 83 

25. Spiromesifen: 

Manufacturing Process 

In the manufacturing process, 3,3-Dimethylpentanoyl chloride (DMPC) is reacted with 3-Mesityl-2-oxo- 1- 

oxaspiro[4,4]non-3-ene (MOONE) in presence of solvent toluene , caustic and water. The aqueous layer is 

separated out and the toluene solvent is distilled partially and crystallized, filtered and dried to get the 

product 

 



 84 



 85 

26. Tolfenpyrod: 

Manufacturing Process 

In solvent toluene 4-Methylphenoxyphenylmethylamine is taken and under reflux, the acid chloride 4- 

chloro-3-ethyl-1-methylpyrazole-5-carboxyl chloride is added and the reaction is completed. After 

completion of the reaction, the reaction mass is cooled to 40 degree and washed with water and the 

solvent is refluxed to remove traces of water. Finally the organic mass is cooled and crystallized, filtered 

and dried to get product. 

 



 86 

27. Clodinofop: 

Manufacturing Process 

ClodinafopPropargyl manufacture starts from the intermediate RHPPA. This is taken in solvent DMF and 

K2CO3 and is reacted with DCFP at elevated temperature. The reaction is done for 8 hours to complete the 

reaction. Thereafter, propargyl chloride is added for 2 hours and carried out he reaction to completion. 

Afterwards, the mass is filtered to remove the solids and the liquid part is taken for distillation and the 

solvent is recovered. The crude is extracted in DCM and washed with water and the solvent is recovered. 

The crude is crystallized in methanol-water and filtered, dried to get the product. 

 



 87 



 88 

28. Pretilachlor: 

Manufacturing Process 

In the first step, 2,6-Diethylanilie ( DEA ) is taken excess in a reactor and is reacted with 

Propoxychloroethane at reflux temperature for 20 hours. After completion of the reaction, the mass is 

neutralized by caustic and the aqueous is separated. The organic is taken for the recovery of the excess DEA 

and the product N-Propoxyethyl-2,6-diethylaniline (PEDA) is vacuum distilled. In the second step, the step 1 

product PEDA is reacted with chloroacetylchloride in presence of solvent N-hexane at room temperature. 

After the reaction, the acid HCl is neutralized and the product is washed with water and the solvent is 

distilled and the product is packed as technical Pretilachlor. 

 



 89 



 90 

MANUFACTURING PROCESS OF AGRO FORMULATION 

a) Solid (Powder) Products: 32,000 TPA 

b) Liquid Products: 10,000 TPA 

 

For Liquid Formulations: 

The liquid formulations will be manufactured by mixing specific quantities of active ingredients (AI) with 

specified quantity of water/solvent and surfactants/performance chemicals for a particular product, in a 

stirred vessel. The homogeneous liquid formulation of that product will be analyzed for quality and will be 

packed using automatic weighing and packing machine. 

 

For Solid Formulations: 

The solid formulations will be manufactured by blending specific quantities of active ingredients (AI) with 

specified surfactants and diluents (Such as China clay, silica etc.) in a specified quantities in blender. The 

properly blended product will be analyzed for quality and will be packed using automatic weighing and 

packing machine. 

 



 91 

ANNEXURE: 3 

WATER CONSUMPTION AND EFFLUENT GENERATION  
 

EXISTING  
 

Activity 
Water Consumption 

KLD 

Waste Water Generation 

KLD 

1. Industrial use  

Process 922 (Fresh) 796 

Washing + Scrubber 230 (Fresh) 230 

Boiler  

792  

(248 Fresh + 544 Condensate 

Recycle) 

184  

Cooling  1311 (Recycle Water) 113 

Sub- Total  
1400 (Fresh Water) 

1311(Recycle Water) 

1323 

 

Net Fresh Water 

Consumption 
1400 (922+230+248) 

-- 

2. Domestic 

Domestic 100 95 

 

Fresh Water requirement 

(1+2) 
100 + 1400 = 1500 KLD   

 

Note: Zero Liquid Discharge Unit 



 92 



 93 

AMEMDMENT REQUIRED  
 

Activity 
Water Consumption 

(KLD) 

Waste Water Generation 

(KLD) 

1. Industrial  

Process 922 (Fresh) 796 

Washing + Scrubber 230 (Fresh) 230 

Boiler  
792  

(248 Fresh + 544 Recycle) 

184  

Cooling  1311 (Fresh) 113 

Sub- Total  
3255 (2711 Fresh + 544 Recycle) 

 

1323 

(1311 Discharge to Deep Sea +  

12 Reject Solid Loss) 

2. Domestic 

Domestic, including Gardening  100 

 

95 

(45 Recycle in Garden & Toilet +  

50 Discharge to Deep Sea) 

Fresh Water requirement 

(1+2) 
100 + 2711 = 2811 

1418 

(1361 Discharge to Deep Sea  

+ 12 Reject Solid Loss  

+ 45 Recycle in Garden & Toilet)   



 94 

WATER BALANCE (All Figures in KL/Day) 
 

126 Evaporation loss from dryer 
IN OUT 

922 922 796 
796 

IN OUT 

230 230 230 230 

loss 64 
2811 m3 IN OUT 
Fresh Water 248 

792 184 19 Blow Down 

544 
condensate recovery 165 during recovery 

Evaporation Loss and drift loss 1198 
IN OUT 

1311 113 113 Blow Down 

1311 

1323 

1311 loss 
1311 12 

Reject Solid 
OUT 

100 100 STP & 
Fresh 100 DOMESTIC RECYCLE 

5 45 m3 

Reject Sludge 

WATER   BALANCE for Green Field Multi purpose  Mancozeb/Synthesis / SPCD with Formulation plant. 

All figures are in m3 / Day 

PROCESS 

WASHING 

COOLING TOWER 

Comprehensive ETP 

recycle in garden and toilet 

1311+50=1361 m3 
Discharge to Deep Sea 

BOILER 



 95 

Power and Fuel Requirements 

 

Power Requirement: 

Electricity requirement for proposed project is estimated 7500 KVA which will be supplied by Torrent 

Energy Limited. Three D.G. sets of capacity 1500 KVA each have been proposed for use it as backup power 

source at the time of power interruption. 

 

Fuel Requirement: 

Coal required for boiler will be 100 MTPD. HSD for D G sets are 110 Ltrs./Hr. Natural gas for main plant as 

well as utility will be used as fuel. Estimated quantity of natural gas is 3500 SM
3
/hr., which will supply 

through pipeline. We want to propose dual fuel use as below: 

Coal = 100 MT/Day 

Or 

Natural Gas = 3500 SM
3
/Hr 

&  

HSD = 110 Lts./Hr  

Because supply and cost of natural gas keeps on fluctuating and that disturbs our routine operations. 

 

Details for comparison of Coal vs NG are given below: 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



 96 



 97 



 98 

ANNEXURE: 4 

ETP DETAILS 

Water requirement for the operation phase shall be met through GIDC water supply. GIDC water supply 

authority is ready to supply the required water to M/s. IIL. 

DETAIL OF EFFLUENT TREATMENT PLANT 

STREAM I (LOW-MEDIUM COD STREAM: 121 KLD PROCESS + 475 KLD MANCOZEB + 527 KLD UTILITIES = 1123 

KLD) 

         

1) The low COD streams from the manufacturing process plants and utilities effluent shall be passed 

through Screen Chamber (SC) where manual screen (S-01) shall be provided to remove floating 

material.  Then effluent shall be collected in Collection cum Equalization Tanks-1 (CETs-01). Pipe 

grid is provided at bottom of the CETs-01 to keep all suspended solids in suspension and to provide 

proper mixing. 2 nos. of Air Blowers (B-01) shall supply air through diffusers to pipe grid. 

2) Then after, equalized wastewater shall be pumped to Neutralization Tank-01 (NT-01) where the 

continuous addition and stirring of Caustic solution is done (to maintain neutral pH of wastewater) 

from Caustic Dosing Tanks (CDTs) as per requirement by pumping. Then after, neutralized 

wastewater shall go to Flash Mixer-01 (FM-01). Alum shall be dosed from Alum Dosing Tank by 

gravity into FM to carry out coagulation by using a Flash Mixer. Then effluent shall be sent to 

Flocculator-1 (FCL-01) where Poly shall be dosed from Poly Dosing Tank (PEDT-01) for flocculation. 

Then after, coagulated wastewater shall be settled in Primary Clarifier (PCFL-01). Clear supernatant 

from Primary Clarifier shall be passed in Aeration Tank-1 (AT-01). 

3) Here, condensate from MEE shall be added to AT-01. Biodegradation of organic matter of the 

wastewater shall be carried out by bacteria (suspended growth) in the AT-01. The aeration tank 

provides proper mixing and supplies oxygen to the microorganisms in the dissolved form through 

the fine bubble diffusers. A constant feed rate shall be maintained in the aeration tank.  A sludge 

percentage of around 25 to 30 % by volume shall be maintained in the aeration tank.  Also MLSS 

and MLVSS ratio shall be maintained to ensure active microorganisms growth. Various nutrients like 

Urea and DAP shall be added from Nutrient Dosing Tanks (NDTs-01) regularly so as to ensure proper 

growth of the microorganisms. Oxygen shall be supplied by 2 nos. of air blowers (B-02) through 

diffusers. Air blowers also keep MLSS in suspension. Due to Nitrification process in Aeration Tank-2 , 

pH of   effluent will go down in AT-02. To neutralize the effluent, Caustic is added in Aeration Tank-2 

as per requirement from Caustic Dosing Tank. 



 99 

4) Then the overflow of the aeration tank shall be diverted into the Secondary Clarifier-1 (SCL-01) for 

biomass separation. An appropriate retention time is given to the effluent to ensure proper settling. 

The sludge settles down into the bottom of the SCL-01 and required amount of settled sludge shall 

be recycled back into the aeration tank to maintain desired concentration of biomass.                                    

Excess biomass shall be pumped to sludge sumps (SS-01). 

5) Then after, overflow (clear supernatant) of SCL-01 shall be collected Aeration Tank-2 (AT-02). Here, 

again biodegradation of left out organic matter of the wastewater shall be carried out by bacteria 

(suspended growth) in the AT-02 and for that oxygen shall be supplied by two nos. of blowers (B-03) 

with help of diffusers. Then after, wastewater shall go to Secondary Clarifier-2 (SC-02) from AT-02. 

Here, the suspended solids shall be settled. Activated sludge shall be removed from bottom of SC-

02 and pumped to AT-02 to maintain MLSS and remaining will be sent to SS. Nutrients will be added 

from NDTs to Aeration Tank-2 for growth of Bacteria. 

6) Then after, Clear supernatant from SC-02 shall be collected in Intermediate Sump (IS-01) by gravity. 

Thereafter, the wastewater shall be passed through Pressure Sand Filters (PSFs-01) to remove left 

out TSS and Activated Carbon Filters (ACFs-01) for final effluent polishing. After tertiary treatment, 

treated water shall be collected in Treated Water Sump(TWS-01) where partly treated water (50 

KLD) from STP shall be mixed before sent to GIDC drain. Guard Pond (GP-01) shall be provided of 

min two days storage to store treated effluent before disposal.  

7) The primary and secondary sludge from the sludge sumps (SSs-01) shall be pumped to the Filter Presses 

(FP-01-A/B) for sludge dewatering. We will provide two nos. Filter presses to use alternately. The sludge 

cake shall be collected and packed into the plastic bags and stored in the HWSA for ultimate disposal to 

TSDF. The leachate from the FP-01-A/B shall be collected in Drain Pit and then pumped back to 

collection cum equalization tanks (CETs-01) for further treatment.  

 

 STREAM II (HIGH COD & HIGH TDS STREAM: 200 KLD) 

 

1) The high COD & TDS streams from the manufacturing process plants shall be collected in Collection 

cum Equalization Tank-2 (CET-02). Pipe grid is provided at bottom of the CET-02 to keep all 

suspended solids in suspension and to provide proper mixing. 2 nos. of Air Blowers (B-04) shall 

supply air through diffusers to pipe grid. 



 100 

2) Then after, equalized wastewater shall be pumped to Neutralization Tank-2 (NT-2) where the 

continuous addition and stirring of Caustic solution is done (to maintain neutral pH of wastewater) 

from Caustic Dosing Tank (CDT) as per requirement by pumping. Then after, neutralized wastewater 

shall go to Flash Mixer-2 (FM-2). Alum shall be dosed from Alum Dosing Tank (ADT) by gravity into 

FM to carry out coagulation by using a Flash Mixer. Then effluent shall be collected in Flocculator-1 

(FL-1) where, Polyelectrolyte shall be dosed from Polyelectrolyte Dosing Tank (PEDT). Then after, 

coagulated wastewater shall be settled in Primary Tube Settler (PTS-01) Sludge settled at bottom 

shall be sent to Sludge Sump. Clear supernatant from PTS-01 shall be collected in Holding Tank (HT). 

Then effluent shall be pumped to Stripper (S) for removal of solvent. After that effluent shall 

collected in MEE Feed Tank (MFT) where RO reject water shall be mixed with it.  

3) Then effluent shall be sent to four stages Evaporator (refer specifications in offer). Condensate from 

MEE shall be collected in Condensate Storage Tank (CST) and then pumped back to Aeration Tank-1 for 

further Treatment. Solid from Dryer shall be collected and stored in HWSA for ultimate disposal to 

TSDF. 

 

      SIZE OF UNITS FOR STREAM I & II 

 

Sr. 

No. 

Name of Unit Size (m X m X m) 

L x B x H (LD + FB) 

      No.  

 

MOC / Remark 

 STREAM I (LOW-MEDIUM COD STREAM-1311 KLD (121 KLD PROCESS + 475 MANCOZEB + 527 UTILITIES) + 188 

MEE CONDENSATE 

1 Screen Chamber (SC-01) 4.0 x 2.0 x (0.2LD+0.3 FB) 1 RCC M25 +  

A/A BK. Lining 

2 Collection Cum Equalization Tanks-1 

(CETs-01) 

10.0x 7.0 (4.0 LD+ 0.5 FB) 2 RCC M25 +  

A/A BK. Lining 

3 Neutralization Tank-1 (NT-01) 3.75 x 3.75 (3.0 LD+ 0.5 FB) 1 RCC M25 +  

A/A BK. Lining 

4 Flash Mixer-1 (FM-01) 3.75 x 3.75 (2.8 LD+ 0.5 FB) 1 RCC M25 

5 Flocculator-1 (FL-01) 3.75 x 3.75 (2.6 LD+ 0.5 FB) 1 RCC M25 

6 Primary Clarifier (PCL-01) 12.0 Ø x (3.0 SWD + 0.5 FB) 1 RCC M25 

7 Aeration Tank-1(AT-01) 30.0 x 17.5 x (6 LD+ 0.5 FB) 1 RCC M25 

8 Secondary Clarifier -1(SC-01) 13.5 Ø x (3.0 SWD + 0.7 FB) 1 RCC M25 



 101 

9 Aeration Tank-2(AT-02) 22.0 x 17.5 x (6.0 LD+ 0.5 FB) 1 RCC M25 

10 Secondary Clarifier -2(SC-02) 12.0 Ø x (3.0 SWD + 0.7 FB) 1 RCC M25 

11 Intermediate Sump (IS-01) 7.0 x 5.0 x (4.0 LD+ 0.5 FB) 1 RCC M25 

12 Multi Grain Filters (MGFs-01) 40 KLD (EACH) 2 MSEP 

13 Activated carbon Filters (ACFs-01) 40 KLD (EACH) 2 MSEP 

14 Treated Water Sump (TWS-01) 10.0 x 7.0 x (4.0LD + 0.5 FB) 1 RCC M25 

15 Guard Pond (GP-01) 30.0 x 15.0 x (6.0LD + 0.3 FB) 1 RCC M25 

16  Sludge Sumps (SSs-01) 4.5 x 4.5 x (3.0LD + 0.5 FB) 1 RCC M25 

17 Filter Press(FPs-01) 100 KLD (EACH) 2  MS+ PP 

14 Drain Pit (DP-01) 2.0 x 2.0 x (2.0 LD+0.5FB) 1 RCC M25 

15 MCC/PLC Room (MCC) 8.0 x 6.0 1 RCC M20 + BKMS 

 STREAM II (HIGH COD & HIGH TDS STREAM – 200 KLD) 

1 Collection Cum Equalization Tank-2 

(CET-02) 

10.0 x 5 x (4.0LD + 0.5 FB) 1 RCC M25 +  

A/A BK. Lining 

2 Neutralization Tank-2 (NT-02) 1.75 x 1.75 x (3.0LD+ 0.5 FB) 1 RCC M25 +  

A/A BK. Lining 

3 Flash Mixer-2 (FM-02) 1.75 x 1.75 x (2.8LD+ 0.7 FB) 1  RCC M25 

4 Flocculator-2 (FLC-02) 1.75 x 1.75 x (2.6LD+ 0.9 FB) 1  RCC M25 

5 Primary Tube Settler (PTS-01) 4.5 x 2.0 x (1.5 SWD + 1.0 HB 

+ 0.7 FB) 

1  RCC M25 

6 Holding Tank (HT-01) 4.5 x 4.0 x (4.0LD +0.5 FB) 1  RCC M25 

7 Strippers (ST-01) 200 KLD 1   SS316 

8 MEE Feed Tank (MFT-01) 10.0 x 5 x (4.0 LD+ 0.5 FB) 1 RCC M25  

9 Multiple Effect Evaporator (MEE-01) 

& Agitated Thin Film Dryer (ATFD-

01) 

200 KLD 1 set  SS316 

10 Condensate Storage Tank (CST-01) 4.5 x 4.0 x (4.0LD +0.5 FB) 1  RCC M25 

 

  



 102 

Characteristics of Effluent  

 (High COD/High TDS Effluent Stream) 

 

  

 

 

 

 

 

 

 

 

 

 

 (Low COD/Low TDS Effluent Stream)  

 

 

 

 

 

 

 

 

 

 

 

 

 

 (Mancozeb Effluent Stream)  

 

  

 

 

 

 

 

 

 

 

 

 

 

 

 

 



 103 

ETP DIAGRAM 

 



 104 

MEE DETAILS 

• We have proposed to operate Multi effect evaporator system with stripper having design capacity 

of 200 KL/Day MEE having following tentative operating parameters, 

• Primary effect vacuum range 450-550 mmHg and temperature 78 Deg C - 82 Deg C 

• Secondary effect vacuum range 600-650 mmHg and temperature 68 Deg C - 70 Deg C 

• The collected condensate, after treatment shall be used for Industrial purpose. 

• The evaporated collected solid waste shall be sent to TSDF.  

 

Process Description: The High COD/High TDS effluent shall be passed through the SS bar screen for removal 

of floating impurities, if any. Thereafter, it shall be passed through Oil & Grease Tank wherein floating oil 

shall be removed by mechanical moving belt Oil Skimmer. The effluent from the Oil & Grease Tank will then 

be sent to Equalization Tank to ensure the homogeneity of the effluent characteristics. Acid or Alkali dosing 

shall be done for pH correction in the Neutralization Tank. The neutralized effluent shall then be transferred 

to Clariflocculator. Coagulant and Suitable flocculants shall be added to facilitate the settling of suspended 

solids in primary treatment. There will be an incidental reduction in COD up to 25%, BOD up to 15% and TSS 

about 80%. Multi grade sand filter with different grades of quartz sand shall be provided to remove the fine 

suspended solids before feeding the effluent to MEE. The capacity of MEE shall be suitable to treat 400 

m3/day of High COD/High TDS effluent. The effluent after primary treatment is fed to Packed Column 

Stripper to strip all the organic matters. The bottom of the stripper is fed to MEE to evaporate the water. 

 

The concentrated bottom of MEE goes to ATFD for further concentration. The solids from ATFD shall be 

sent to TSDF. The condensate from ATFD & MEE are mixed with low COD/TDS effluent and treated in 

conventional Effluent Treatment Plant with biological treatment system. The details of different units for 

the High COD/High TDS stream are as under:  

 



 105 

Description of different units 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

FLOW DIAGRAM OF MEE 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



 106 

DETAIL OF SEWAGE TREATMENT PLANT 

 

The treatment shall be carried out in three phases: 

(1) Primary Treatment 

(2) Secondary Biological Treatment 

(3) Tertiary Treatment 

 

(1) Primary Treatment 

Initially the sewage shall be subjected to pre-treatment which includes removal of floating material through 

bar screen chamber. Two nos. of bar screen shall be placed. The bar screen shall be provided in the bar 

screen chamber to remove all the floating impurities. The screen sewage shall be then led to grit chamber 

where the gritty material and other inorganic impurities will be separated from the sewage and removed 

periodically manually. The sewage free of floating impurities shall be diverted to oil & grease trap. The scum 

collected in the oil & grease trap shall be removed manually. 

 

The raw sewage free of inorganic impurities, floating impurities and oil & grease shall then be led to 

equalization tank. The basic function of equalization tank is to homogenize the sewage quality in order to 

ensure that there shall be no shock loading to the further bioreactor. For this purpose, pre-aeration shall be 

given throughout the equalization basin through a well designed air distribution grid& an artificial air source 

like air blower. 

 

(2) Secondary Biological Treatment 

FMR Reactor 

Fluidized Media Reactor (FMR) is the heart of the treatment process and the efficient design of FMR shall 

help us to get the best result of treatment. Fluidized Media Reactor (FMR) uses the attached growth 

process for waste water/sewage treatment and recycled. The main advantage of this system over the 

submerged fixed film process is that it prevents chocking of the media. This also avoids sludge recirculation. 

Compared to conventional technologies the FMR is compact, energy efficient and user friendly. It also 

allows flexibility in design of the reactor. 

 



 107 

The raw sewage from the equalization basin shall be transferred to FMR Reactor. This tank shall be 

constructed in RCC and microbial growth shall be developed as a floating bio-media in the aeration tank. 

This growth shall help in biodegradation of the organic impurities. The FMR Tank shall have three zones  

(a) Fluidized Media Zone 

(b) Clarifier Zone to separate the sewage from sludge 

(c) Disinfection Zone for disinfecting the sewage with sodium hypochlorite. 

The clear supernatant from the FMR tank shall be transferred to the Secondary Clarifier. The Secondary 

Clarifier shall be constructed in RCC. The sludge shall be settled at the bottom of the Clarifier. 

 

(3) Tertiary Treatment 

The supernatant from the clarifier settler shall be diverted to Supernatant sump. Disinfectant – 

Hypochlorite shall be added through a metering pump in the filter feed pump to make the sewage free of 

any pathogenic bacteria. The filter feed tank shall be constructed in RCC. The clear sewage after disinfection 

shall be pumped to the pressure sand filter. This filter shall be a pressure vessel including the frontal piping, 

valving pressure gauges, inlet, and outlet including the backwash system. The pressure vessel shall be 

fabricated from 6 mm thick MS plate and 8 mm thick dish ends. The media shall be graded quartz sand and 

provided in MS trays with drains. The vessel shall be epoxy coated from inside. The sewage shall be pumped 

through pressure pumps where in the sewage shall be completely free from inorganic impurities if any, and 

minute suspended solids. 

 

The sewage filtered through pressure sand filter shall be passed through activated carbon filter. This filter 

shall be pressure vessel filled with activated carbon media, iodine value of activated carbon shall be 900- 

1100. The accessories shall include the frontal piping valving, pressure gauges, inlet and outlet including the 

backwash system. The pressure vessel shall be fabricated from MS plate similar to pressure sand filter. The 

media shall be graded and provided in MS trays with drains. The vessel shall be epoxy coated from inside.  

 

The activated carbon shall act as a polishing material and render the sewage free of traces of organic 

impurities, Colour, Odour etc. The sludge from the Clarifier shall be recycled to aeration tank and excess 

sludge shall be transferred to the sludge drying beds. The dried sludge shall be used as organic manure for 



 108 

green belt development in the premises. The clear treated sewage from the activated sludge process will be 

finally collected in a storage tank from where it shall be used for gardening, toilet flushing, etc. 

 

Raw Sewage Characteristics:  

 

  

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Treated Sewage Characteristics: 

 



 109 

SEWAGE TREATMENT SCHEME  

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

  



 110 

ANNEXURE: 5 

DETAILS OF HAZARDOUS SOLID WASTE MANAGEMENT AND DISPOSAL 

 

Sr. 

No. 

Name of 

Waste 

Source of 

waste 

generation 

Waste 

category 

Process 

Quantity 

Solid waste Disposal / 

Management 

1 ETP Sludge  ETP 34.3 100 MTPM Collection, Storage, 

Transportation & Disposal at 

TSDF site 

2 Used Oil From machine 5.1 1200 Ltr./ 

Month 

Collection, Storage & Selling to 

authorized recycler 

3 Discarded 

Containers 

Raw material 

storage 

33.3 1500   

Nos./ Month 

Collection, Storage & Selling to 

GPCB approved scrap dealer. 

4 Incineration  

Ash 

Incinerator 36.2 10 MTPM Collection, Storage, 

Transportation & Disposed at 

TSDF site 

5 Process 

Residue  

Mfg. process 29.1 60 MTPM Incinerated at our own 

incinerator or sent to 

Incinerator facility of TSDF site.  

6 MEE Salt MEE 34.3 600 MTPM Collection, Storage, 

Transportation & Disposal at 

TSDF site 

Solid Waste 

7 Fly ash Boilers -- 9 MT/Day Collection, Storage, 

Transportation & send to brick 

manufacturer 



 111 

ANNEXURE: 6 

DETAILS OF FLUE & PROCESS GAS EMISSION 

 

Flue Gas Emission  

Sr. 

No. 

Stack Attached 

to  

Fuel 

Type 

Stack 

Height, m 

APC  

Measures 

Fuel 

Consumpti

on  

Probable 

Pollutant 

1.a Boiler–1(8 TPH) 

for Process 

Coal 32 24 MT / 

Day 

PM, SO2& NOx 

1 b Boiler–2(8 TPH) 

for Process 

Coal 32 

ESP 

24 MT / 

Day 

PM, SO2&NOx 

1 c Boiler–3(8 TPH) 

for Process 

Coal 32 24 MT / 

Day 

PM, SO2&NOx 

1 d Boiler–4(9 TPH) 

for Process 

Coal 32 

ESP 

27 MT / 

Day 

PM, SO2&NOx 

2. Thermo Pack –  

1 No. 

 

Natural 

Gas  

20 NA 45 m
3
/hr PM, SO2 & NOx 

3. D. G. Sets – 3 Nos 

(Cap 1500 KVA 

each) 

 

HSD 15 NA 110 Lit/hr PM, SO2& NOx 

4. Incinerator & 

Thermal 

Oxidation 

(Common, for 

all distillation 

residues & 

Vapors etc.- 

Capa: 2 

MT/Day) 

Natural 

Gas / FO 

35 Alkali Scrubber 50 m
3
 / hr 

or 

50 Lit/hr 

SPM, HCl,  SO2, 

NOx, CO etc. 



 112 

Process Emission  

Sr. 

No. 

Stack Attached to  Probable Gaseous 

Emissions 

Stack 

Height  

APC  

Measures 

1 Plant 1A - FOR 

(Fungicides/insecticides) 

HCL,HBr,Cl2,SO2,NH3 15 

mtrs 

Water Scrubber followed 

by Alkali Scrubber 

connected to Alkali 

Ventury scrubber. 

2 Plant 1B - FOR 

(Fungicides/insecticides) 

HCL, HBr, Cl2,SO2 15 

mtrs 

Water Scrubber followed 

by Alkali Scrubber 

connected to Alkali 

Ventury scrubber. 

3 Plant  2 (Herbicides ) HCL 15 

mtrs 

Water Scrubber followed 

by Alkali Scrubber 

connected to Alkali 

Ventury scrubber. 

4 Mancozeb / Maneb Plant- 

Preparation of Sodium Salt 

of Dithio Carbamate. 

H2S, CO2,CS2 15 

mtrs 

Caustic Scrubber. 

5 Propineb / Zineb Plant- 

Preparation of Sodium Salt 

of Dithio Carbamate& 

Propylene 

bisdiathiocarbamic acid. 

H2S, CO2,CS2 & NH3 15 

mtrs 

Water Scrubber followed 

by Caustic Scrubber. 

6 Spray Dryer No.1 for 

Mancozeb / Maneb plant. 

Total Particulate 

Matter 

31 

mtrs 

Bag House filter 

7 Spray Dryer No.2 for 

Propineb/Zineb plant. 

Total Particulate 

Matter 

31 

mtrs 

Bag House filter 

8 Spray Dryer No.3 for 

Specialty Chemicals Plant. 

Total Particulate 

Matter 

31 

mtrs 

Bag House filter 

9 Spray Dryer No.4 for 

Specialty Chemicals Plant. 

Total Particulate 

Matter 

31 

mtrs 

Bag House filter 



 113 

ANNEXURE: 7 

DETAILS HAZARDOUS CHEMICAL STORAGE FACILITY 

 

  

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



 114 

ANNEXURE 8  

SOCIO - ECONOMIC IMPACTS 

1) EMPLOYMENT OPPORTUNITIES  

The manpower requirement for the proposed project is expected to generate some permanent jobs and 

secondary jobs for the operation and maintenance of plant. This will increase direct / indirect 

employment opportunities and ancillary business development to some extent for the local population. 

This phase is expected to create a beneficial impact on the local socio-economic environment. 

 

2) INDUSTRIES  

Required raw materials and skilled and unskilled laborers will be utilized maximum from the local area. 

The increasing industrial activity will boost the commercial and economical status of the locality, to some 

extent. 

 

3) PUBLIC HEALTH 

The company regularly examines, inspects and tests its emission from sources to make sure that the 